PART #

960-1418
903-044
102-017
705-016
1541
705-017
1335
102-008
102-021
102-011
801-068
607-012
1533
950-1417
111-006

COMMERCIAL MODEL 300
RESIDENTIAL MODEL 350

Damper Box

DESCRIPTION QTyY
Damper Box Assembly Comp. .1
DamperKnob ............. 1
1/4” Flat Washer ........... 4
Bi-Metal Damper Spring . . . . .. 1
Anti-Rotation Bracket . ... .. .. 1
Damper Spring . ........... 1
Damper Chain ............. 1
Bolt, 1/4”x 2 1/2?HHCS ... .. 2
1/4”Hex Nut . ............. 1
1/4” Lock Nut .. ............ 1
DamperDecal ............. 1
115V Damper Solenoid . .. ... 1
Solenoid Cover ............ 1
Solenoid Cable Assembly . .. .1
CotterPin ................ 1

KEY

16
17
18
19
20
21
22
23
24
25
26

PART #

1347
603-023
903-020
1539
950-1426
960-1379
1534
903-017
1577
1346
101-002
908-001
111-016
101-011
101-015

DESCRIPTION ........... QTY

Solenoid Link Wire . .. ....... 1
Conduit Fitting, 90 Deg. Mtl. . . .1
1/8” x 1/2” F/G Sealing Gask . .1

HeatBaffle ............... 1
Insulation Insert . .. ......... 1
DamperBox .............. 1
Solenoid BoxBase ......... 1
Spacer Insulation .. ......... 1
Expanded Metal Intake ...... 1
Damper Pivot Rod .......... 1
#10 x 5/8 Tek Screws . . ... ... 4
Door Glue,20z ............ 1
I/8" Pop Rivets ............. 6

#10 x 3/8” Tek Screw Solenoid .1
3/16” Flat Washer

19



20

ELECTRICAL SYSTEM

PART #

960-1557
604-023
601-021
601-006
601-016
607-012
603-007
601-025
603-013
603-012
604-022
603-011
603-023
603-022
603-021

PART #

960-1547
604-023
601-021
601-006
607-012
601-016
603-007
601-025
603-013
603-012
604-022
603-011
607-002
603-023
603-022
603-021

RESIDENTIAL MODEL 350

DESCRIPTION QTY
Blower, 350 Res. . ........ ... ..., 1
115V PigtailCord . . .. ............... 1
ThermostatButton .. ................ 4
On/Off Switch . .................... 1
Hi-Limit Switch . .. .................. 1
115V Solenoid .. ................... 1
Double Terminal . ................. A/R
CircuitBreaker . .................... 1
Conduit Fitting, Straight (Plastic) ....... 1
Conduit Fitting, 90 Deg. (Plastic) ....... 2
Hi-TempWire . ............. ... ... A/R
Liquatite Conduit (Plastic) ........... A/R
Conduit Fitting 90 Deg. (Metal) . ... ..... 2
Greenfield Conduit (Metal) ............ 1
Loom,Clamp ...................... 1

COMMERCIAL MODEL 350

DESCRIPTION QTY
Blower, 300 Comm. ................. 1
115V PigtailCord . . .. ............... 1
ThermostatButton .. ................ 1
On/Off Switch . .................... 1
115V Solenoid . . ................... 1
Hi-Limit Switch . .. .................. 1
Double Terminal . .................. A/R
CircuitBreaker . . ................... 1
Conduit Fitting, Straight (Plastic) ....... 1
Conduit Fitting, 90 Deg. (Plastic) ....... 1
Hi-TempWire ..................... A/R
Liquatite Conduit Plastic) ............ A/R
Relay, Mercury .. ........ ... .. ...... 1
Conduit Fitting 90 Deg. (Metal) ... ... ... 2
Greenfield Conduit (Metal) ............ 1
Loom,Clamp ...................... 1



WIRING DIAGRAM-COMMERCIAL MODEL 300

NOTE: Manual “Auto/On” switch

115V/60Hz/1P}

h

over-rides both thermostat

button and relay. f
\\
ottom o

— ’ White

607-002

F
=
@

960-1547

\.

Blue

601-021——

Relay 6X597A

601-025

White

WIRING DIAGRAM-RESIDENTIAL MODEL 350

\T 604-023

q Black

601-025

White

115V/60Hz/1-Ph
N
o
GND ( m
960-1557 601-021 |
/ White /
|
Q
I |
F-110-20 —
T |
i
601-006 —
e
On-Auto

Switch
(bottom of fan box)

21



22

MOUNT KIT

KEY PART # DESCRIPTION QTY
1 960-1550 Mount. ................... 1
2 601-024 115V Qutlet . .............. 1
3 604-023 16/3SJOCord............. 1
4 603-015  StrainBushing ............. 2
603-008 Wire Terminal ............. 3
6 950-1532 FlashingPlate ............. 1
7 904-047 24"x12”Girille .. ........... 1
8 603-025 J-Box.................... 1
9 603-026 J-Box CoverPlate .......... 1
10 101-002 #10x5/8"Tek Screw ........ 6

CHIMNEY PARTS GROUP

904-044 6” Stack Band

904-049 6” x 48” Double Wall Chimney Pipe
904-050 6” Spark Arrestor Cap

904-054 6” x 24” Double Wall Chimney Pipe

(Non-Stock Item)

FURNACE STAND KIT

970-1554 Furnace Stand Kit



PART #

101-001
101-002
111-016
908-014
908-013
908-001
908-002
908-003
903-017
921-022
921-015
603-011
903-020
907-015
907-016
907-017
909-003
909-004
903-018
904-075
903-040
903-041

SUPPLIES

DESCRIPTION

1/4” X 1” Self Drilling Screw, ea.
#10 x 5/8” Self Drilling Screw, ea.
18” Pop Rivet

Refractory Cement, 1 gt.

Silicone Sealer, 10.3 oz Tube
Door Gasket Cement, 3 oz.

Door Gasket Cement, 11 oz.
Refractory Cement, 1 pint

Door Rope, Ft. Bulk

Cold Spray Galvanizing Compound, Spray
Paint, Black Spray, Hi-Heat, 16 oz.
3/8” Liquatite Conduit, fr. (4’ min.)
Gasket Tape, ft.

Operator & Parts Manual, Bryan Furnace
Brochure, Bryan Furnace
Metal-Fab Brochure

Pallet, Universal

Box, Universal

Insulation, sq. ft.

10” x 54” Flex Duct, 2 per unit

10” UV Sheath, Pre-cut, 2 per unit
10” UV Sheath, Bulk

23



24

GENERAL INSPECTION AND CARE FOR YOUR FURNACE

Periodic inspections need to made on your furnace. Inspect for loose hardware, damaged or worn parts
and bad seals on joint areas.

Keep all fasteners tight or properly adjusted.

Replace any damaged or worn parts.

All joints need to be properly sealed to keep moisture out of unit.
Paint any rusted parts.

Wipe unit down with a light film of oil.

20-1 OILING BLOWER MOTOR
1. Unplug unit from electrical supply.
2. Remove blower cover.
3. Clean and inspect blower area.
4. Place a few drops of oil into holes. (Holes are marked on motor.)
Note: Some blowers will need to be removed.from unit to access oil holes.
Note: Some commercial blowers have sealed bearings and do not require lubrication.
5. Install blower cover.
6. Plug unit in and test.

20-1 ADJUSTING DOOR HANDLE
Important: All doors must seal tightly for safe operation.

Periodic adjustments will need to be made with the door handle. As rope seats in and wears it will be nec-
essary to tighten the door handle.

This is done simply by tightening the nut on the back side of latch catch.
If all adjustment has been taken out it may be necessary to remove door catch from handle and rotate
catch 180 degrees. This ear is thicker than the other side and will allow for a tighter fit.

20-1 REPLACING DOOR ROPES
. Remove door from unit.
. Remove old rope from rope channel.
. Clean all old glue and rust out of rope channel.
. Apply an even film of high temperature glue all the way around rope channel.
. Start with one end of rope and push into rope channel. Work all the way around the rope channel.
Note: Do not start rope on the corner.

Note: The rope may need to be pulled or pushed back up to make fit. Make sure the rope is even all
the way around door.

6. Apply glue to each end of rope and glue together.
. Turn door over and leave until glue has set up.
8. Re-assemble door to furnace.

20-2 RE-SEALING DOOR FRAME
. Remove door from unit.
. Remove door frame. (Remove all screws in frame)
. Clean all old cement from frame and shelter assembly.
. Apply refractory cement generously to frame. Fill corner joints in the shelter assembly.
. Place frame into shelter assembly and clamp in place.
. Install screws and tighten.

Note: If screws will not tighten up, it will be necessary to drill holes out and install 1/4” bolts with nuts.
7. Remove clamps and clean any excess cement up.
8. Install door on furnace.

~ a b~ N =

O O~ WN =



LIMITED WARRANTY

1. We warrant each new furnace manufactured by us and still owned by original purchaser to be
free from defects in material and workmanship.

2. This warranty shall become effective from date of purchase and remain in effect for a period of
one year for all components with the following exceptions:

(A.) The combustion chamber shall remain in effect for a period of five years from date of pur-
chase by original owner.

3. This warranty applies only to defects in material and workmanship. It does not apply to normal
worn parts or to damage caused by:

(A.) Misuse, neglect, modification, or lack of maintenance.

(B.) Use of an accessory or part not manufactured or sold by us.

(C.) Alteration or removal of parts.

(D.) Smoke or fumes.
4. Reasonable access must be provided to the product for warranty service.
5. This warranty does not cover the following services:

(A.) Telephone or rental charges of any type.

(B.) Inconvenience, loss of time or income.

(C.) Other consequential damages.

6. After receipt and inspection of unit to insure all parts and workmanship are satisfactory, the fol-
lowing parts are not warrantied:

(A.) Cast iron grates.
(B.) Door gaskets and latches.
(C.) Fire brick and front or rear refractory.

7. Claims shall be made under this warranty by written notice to Manufacturer’s local distributor. If
the service is not covered by this warranty, purchaser shall pay for all related labor and material.

8. Our obligation under this warranty shall be limited to repairing a defective part or at our option
replacing such part or parts as shall be necessary to remedy any malfunction resulting from
defects in material or workmanship as covered by this warranty. We reserve the right to change or
improve the design of the product without assuming any obligation to modify any product previ-
ously manufactured.

9. Manufacturer hereby disclaims that the furnace is suitable to act as the sole heating unit for any
structure.

10. The duration of any implied warranty hereunder is hereby limited to a period of one year from
date of purchase.

WARRANTY REGISTRATION

This card must be completed and mailed within 10 days of the purchase of your Bryan Furnace for your
warranty to come into effect.

Name

Address

City State Zip Phone

Date Purchased Model Serial No.

Dealers Name

Address

City State Zip

Price Paid Dealer Installed Owner Installed

How did you first hear about the Bryan Furnace: Friend Dealer
Show Advertising (type) Other




From

Place
Stamp
Here

RIK-MAR INC.
P.O. Box 4232
Bryan, Texas 77805



